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Report No. SC305558-03

1.0 GENERAL INFORMATION
1.1 Product Description

900 MHz Wireless Transceiver

1.2 Related Submittal Grant

None

1.3 Tested System Details
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:

None

1.4 Test Methodology

Purpose of Test: To demonstrate compliance with the following tests.

TEST FCC CFR 47# PASS/FAIL
Conducted 15.207(a) Pass
Radiated 15.207(a); 15.247(b)(1) Pass
Channel Bandwidth 15.247(a)(2) Pass
RF Output Power 15.247(b)(3) Pass
Conducted Spurious 15.247(c) Pass

Tests were performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.

1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 546 3999
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure and
ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit.
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System

See Test Setup Photos Exhibit.
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TUV

AMERICA
Report No. SC305558-03
3. CONDUCTED EMISSION, CFR 47, Part 15, Paragraph 15.207(a)
3.1 EQUIPMENT
Emissions Test Conditions: CONDUCTED EMISSIONS
|The Conducted EMISSIONS measurements were performed at the following test location :
|EI - Test not applicable
B - SR 3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber
Test Equipment Used :
Model No. Prop. No. Description Manufacturer Serial No. Cal Date
ESHS 20 428 EMI Test Receiver Rohde & Schwarz  837055/001 12/04
CAT-20 606 20 dB Attenuator Mini-Circuits 000606 -
9242-50-R-24-BNC 458 LISN Solar Electronics 941719 NCR
9242-50-R-24-BNC 457 LISN Solar Electronics 941720 NCR
Remarks:
Page 5 of 55
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Report No. SC305558-03

3.2 DATA

TUV America
Conducted Emissions

EUT: 900 MHz. Wireless Transceiver
Manuf: Trango Systems, Inc.
Op Cond: XMT/RCV Ping Network
Operator: M. Lyon
Test Spec: FCC 15.207 (a)
Comment : 120 Vac Line 1 Connected to 101 WAN
S5C305558
Date: 18. Dec 03 08:05
Scan Settings (2 Ranges)
[==-mmmmem Frequencies --------——-||--~-mco-—-
Start Stop Step
150k 1M 5k 10k PK+AV
M 30M 5k 10k PK+AV
Transducer No. Start Stop Name
1 100k 30M 204BLISN
Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 25dB

Receiver Settings
IF BW Detector M-Time Atten Preamp OpRge
100ms AUTO LN OFF

2ms AUTO LN OFF

258226PB

dBuy
78
.
BB LW
\ X

95

22RYE)

o8 \\\\

38
MH=z

TUV

60dB
60dB

AMERICA
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Report No. SC305558-03
TUV America
Conducted Emissions
EUT: 900 MHz. Wireless Transceiver
Manuf : Trango Systems, Inc.
Op Cond: XMT/RCV Ping Network
Operator: M.Lyon
Test Spec: FCC 15.207 (a)
Comment: : 120 Vac Line 1 Connected to 101 WAN
SC305558
Date: 18. Dec 03 08:05
Final Measurement Results:
Frequency QP Level QP Limit
MHz dBuv dBuv
0.15000 62.7 66.0
0.19000 61.2 64.1
0.23000 59.9 62 .4
0.28500 57.9 60.7
0.35500 54.7 58.8
0.43500 47 .5 57.2
0.58000 39.6 56.0
0.66500 39.9 56.0
0.82000 37.2 56.0
1.00000 25.1 56.0
1.27500 24.9 56.0
1.75500 22.3 56.0
3.96000 32.5 56.0
6.75000 42 .8 60.0
6.81000 42 .3 60.0
11.89000 39.2 60.0
13.41500 41 .6 60.0
18.24000 39.5 60.0
21.66000 35.3 60.0
24 .89500 33.5 60.0
Frequency AV Level AV Limit
MHz dBuv dBuv
0.15000 34.2 56.0
0.19000 32.6 54.1
0.23000 30.8 52.4
0.28500 28.5 50.7
0.35500 25.8 48.8
3.96500 31.1 46 .0
4.56000 22.2 46.0
6.74000 26.7 50.0
6.89500 23.1 50.0
8.71500 28.7 50.0
11.89000 33.1 50.0
14.15000 38.3 50.0
16.22500 39.2 50.0
21.66000 33.5 50.0
24.35000 32.1 50.0
* limit exceeded
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TUV America .
Conducted Emissions
EUT: 900 MHz. Wireless Transceiver
Manuf : Trango Systems, Inc.
Op Cond: XMT/RCV Ping Network
Operator: M.Lyon
Test Spec: FCC 15.207(a)
Comment : 120 Vac Line 2 Connected to 101 WAN
SC305558
Date: 18. Dec 03 08:54
Scan Settings (2 Ranges)
————————— Frequencies -----------||----------- Receiver Settings ------------|
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k 1M 5k 10k PK+AV 100ms AUTO LN OFF 60dB
1M 30M 5k 10k PK+AV 2ms AUTO LN OFF 60dB
Transducer No. Start Stop Name
1 100k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 25dB
clBu¥
78
I
\\
K
60 X . SIUCEaPE]
\\ x
SSHREAVE
58 %
~~ BN ﬂ
w0 \Vﬂ " 1
& b
A {1 i
T 1 |
30 \A\ﬁ:\,\\_l \W‘JMUW ] I( T
1) I 1y u[
WMM\"WW
1@
EEI.IS 1 18 38
MH=
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TUV

AMERICA
Report No. SC305558-03
4.0 RADIATED EMISSIONS CFR 47, Part 15, Paragraphs 15.247(b)(1); 15.209(a)
4.1 EQUIPMENT
Test Conditions: RADIATED EMISSIONS
The RADIATED EMISSIONS measurements were performed at the San Diego Testing Facility:
|EI - Test not applicable |
B - Roof (Small Open Area Test Site)
(Date of listing July 27, 2001. Site Verification Valid for 3 years from listing.)
Testing was performed at a test distance of:
B - 3 meters
Test Equipment Used:
Model No. Prop. No. Description Manufacturer Serial No.  Cal Due
Date
HP8566B 406 Spectrum Analyzer Hewlett Packard 2618A02913 05/04
3115 251 Horn Antenna Electro Mechanics Co 2595 12/03
AMF-5D-010180-35-10P 719 PreAmp 40 dB TUV PS - NCR*
FF6548-2 783 High-Pass Filter Sage - Verified
- 6789 30-foot SMA Cable TUV - Verified
3115 453 Horn Antenna EMCO 9412-4364 01/05
Remarks: One year calibration cycle for all test equipment and sites. (*) No Calibration Required.
Page 9 of 55
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REPORT No: SC305558 TESTER: Mark Lyon SPEC: CFR 15.247 (b) (1)
CFR 15.205 (a) CFR 15.209 (a)
CUSTOMER: Trango Broadband Wireless TEST DIST: 3 Meters
EUT: 900 MHz. Wireless Tranceiver with Omni Ant. TEST SITE: Roof
EUT MODE: Normal Transmit BICONICAL: N/A
DATE: December 18, 2003 LOG: N/A
NOTES: OTHER: 251

above 1GHz: RBW & VBW 1 MHz. for Pk; RBW 1MHz and VBW 10Hz for AVG
23°C 58% RH
CF = Antenna Factor + Cable Loss - Preamplifier Gain

[An4

vilvd
£0-8G5S0£DS "ON Hoday

FREQ VERTICAL HORIZONTAL MAX LEVEL | SPECLIMIT MARGIN |Z ml = >

ML (dBuv) (dBuv) CF (dB/m) | (dBuVim) (dBuV/m) (dB) g = &% Notes

(MHz) pk av pk av pk av pk av pk av |8 =3

906 1 Fundamental Frequency
2718 547 1 439 | 52 | 413 | -3.7588 [ 50.94/40.1| 74 54 |-23.1|-13.9] 60 1

915 Fundamental Frequency
2745 5525 1 458 | 53.9 | 44.8 | -3.5763 | 51.67| 422 74 54 | -22.3[-11.8] 68 1

924 Fundamental Frequency

2772 5477 14378 | 568 | 441 | -3.5752 {52.22|140.5| 74 54 | -218]|-135| 21 1

TANHINY
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REPORT No: SC305558 TESTER: Mark Lyon SPEC: CFR 15.247 (b) (1)
CFR 15.205 (a) CFR 15.20¢ (a)
CUSTOMER: Trango Broadband Wireless TESTDIST: 3 Meters
EUT: 9800 MHz. Wireless Tranceiver with Yagi Ant. TEST SITE: Roof
EUT MODE: Normal Transmit BICONICAL: N/A
DATE: December 18, 2003 LOG: N/A
NOTES: QTHER: 251
above 1GHz: RBW & VBW 1 MHz. for Pk; RBW 1MHz and VBW 10Hz for AVG
23°C 58% RH
CF = Antenna Factor + Cable Loss - Preamplifier Gain
v.betata
FREQ VERTICAL HORIZONTAL MAX LEVEL [ SPECLIMIT MARGIN é,“ ml = z
MHz) (dBuv) (dBuv) CF {dBim) | (dBuV/m) {dBuV/m) (dB) g = &5 Notes
pk av pk av pk av pk av pk av (8 =z
906 Fundarnental Frequency
2718 4843 | 36.05 | 47.26| 35.9 | -3.7588 {44.67|32.3] 74 54 |-28.3]-21.7| 60 1
915 Fundamental Frequency
2745 57.7 | 46.09 | 43.55] 32.12 | -3.5763 | 54.12{42.5| 74 54 |-199|-11.5] 88 1
924 . Fundamental Frequency
2772 59.69 | 46.81 | 58.4 | 44.1 | -3.5752 | 56.11|43.2| 74 54 [-17.91-10.8] 42 1
$60.001 54

£0-8G5S0£DS "ON Hoday
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REPORT No: SC305558 TESTER: Mark Lyon SPEC: CFR 15.247 (b) (1}
CFR 15.205 (a) CFR 15.209 (a)
CUSTOMER: Trango Broadband Wireless TEST DIST: 3 Meters
EUT: 900 MHz. Wireless Tranceiver with 50 Ohm load TEST SITE: Roof
EUT MODE: Normal Transmit BICONICAL: N/A
DATE: December 18, 2003 LOG: N/A
NOTES: OTHER: 251

above 1GHz: RBW & VBW 1 MHz. for Pk; RBW 1MHz and VBW 10Hz for AVG
23°C 58% RH
CF = Antenna Factor + Cable Loss - Preamplifier Gain

<
o
@
&
®

£0-8G5S0£DS "ON Hoday

FREQ VERTICAL HORIZONTAL MAX LEVEL | SPECLIMIT MARGIN é’ ml = -4
(MHz) (dBuv) {dBuy) CF (dB/m) | (dBuVim) {dBuV/m} {dB) g c| & § Notes
pk  av pk  av pk av pk  av pk av |8 Y]

906 Fundamental Frequency
No Spurious Emissions Found

915 Fundamental Frequency
No Spurious Emissions Found

924 Fundamental Freguency

No Spurious Emissions Found
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5.0 BANDWIDTH CFR 47, Part 15, Paragraph 15.247(a)(2)

5.1 EQUIPMENT

The BANDWIDTH measurements were performed at the Battelle Facility, Columbus Ohio:

|EI - Test not applicable

B - SR3 - Shielded Room

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No. Cal Due Date
E4440A - Spectrum Analyzer Hewlett Packard US40241608 09/04
Remarks:

Page 13 of 55
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SC305558; l;RANGO; 900 MHz; 12/16/03; SR2

CFR 15.247(a)(2); 6 dB Bandwidth >500 kHz

MKR A 3.945 MHz

fp REF__48.8 d8m _ ATTEN 20 dB -@.10 dB
18 dB/
POS PK
(ob@ A,
- \\ :
CORR'D hﬂm*ﬂﬂwww

CENTER S@46.00 MHz

RES BW 188 kHz (1)

VBW 41 MHz

SPAN S.808 MHz
SWP 28.8 msec

(A

vivd

£0-8G5S0£DS "ON Hoday
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TRANGO; 900 MHz; 12/16/03; SR2

CFR 15.247(a)(2); 6 dB Bandwidth >500 kHz

MKR A 3.788 MHz

h” REF 418.8 dBm ATTEN 28 dB -@.1@8 dB
1 dB/
POS PK
GdB —~ (7dB
= =
byt il ‘ "
¥ v
CORR'D

CENTER 815.0808 MHz

RES BW 188 kHz (1)

VBW 1 MHz

SPAN 9.08 MHz
SWP 228.8 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(a)(2); 6 dB Bandwidth >500 kHz

MKR A 3.753 MH=z

/_,IU REF 19.2 dBm ATTEN 208 dB ~d.38 dB
12 dB/
POS PK
o\ ;AP
: “\ .
CORR'D v

CENTER 824 .08 MHz
RES BW 188 kH=z (1)

VBW 1 MHz

SPAN 9.808 MH=z
SWP 28.80 msec

£0-8G5S0£DS "ON Hoday
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Report No. SC305558-03
6.0 RF POWER OUTPUT, CFR 47 Part 15, Paragraph 15.247(b)(3)
6.1 EQUIPMENT
The RF POWER OUTPUT measurements were performed at the San Diego Testing Facility:
|EI - Test not applicable |
B - Roof (Small Open Area Test Site)
Test Equipment Used:
Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
34440A 7500 Spectrum Analyzer Agilent MY3362168 08/04
SML 03 7500 Signal Generator Rohde & Swartz 100731 10/04
CUSTOMER
EQUIPMENT:
Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
5882568W04 - Directional Coupler Cellwave - NCR
8251 -- 50-Ohm Load Bird Electric -- NCR

Remarks: One year calibration cycle for all test equipment and sites. (NCR) No Calibration Required.

Page 17 of 55
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC305558

6.2 DATA

TUV AMERICA, INC.

-03

¥ Agilent 04:01:39 0Oct 27, 2016

Ref 31
Peak
Log

10
dB/
0ffst
2l

dB

LgAy

ML S2
83 FC

E(f)
FTun
#Sun

Hkrl 924.00 MHz

oBm #Atren 20 dB 2502 dBm

TUV

e

L

Center 924,09 MHz
#Res BHW 4 MHz

o Span 20 MHz
#\/BW 50 MHz Sweep 1 ms (1001 pts)

8C303558; TRANGO; 900 MHz; 12/16/03; SR2  CFR 15.247(b)(3); Peak output power - < | Watt

AMERICA

Page 18 of 55
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- Agllent 83:57:34 Oct 27, 2016

Ref 33 dBm

#Atten 26 dB

Mkrl 915.60 MHz
27.86 dBm

TUV

Peak
Log

i .

18
dB/
Offst

pal

L~

23
dB

/

LgAv

Ml S2

$3 FC

£
FTun

#3wp

Center 915,60 MHz
#Res BH 4 MHz

SC305558; TRANGO; 900 MHz; 12/16/03; SR2

#\/BH 58 MHz

Span 20 MHz
Sweep 1 ms (1001 pts)

CFR 15.247(b)(3); Peak output power - < 1 Watt

AMERICA

Page 19 of 55
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i Agilent 83:53:07 Oct 27, 2016
Mkrl 986.88 MHz

Ref 32 dBm #Atten 20 dB 25.16 dBm
Peak 1

/ \\\_
ngfét e ™

22
dB

w1/ AN

ML szw«wv’f LT

33 FC

QN
FTun
#Swp

Center 906.00 MHz Span 28 MHz
#Res BW 4 MHz #JBH 50 MHz Sweep 1 ms (1081 pts)

SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CER 15.247(b)(3); Peak output power - < 1 Watt

Page 20 of 55
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7.0 CONDUCTED SPURIOUS MODULATION, CFR 47, Part 15, Paragraph 15.247(c)

7.1 EQUIPMENT

|The CONDUCTED SPURIOUS measurements were performed at the following test location :

|EI - Test not applicable

B - SR-3, Shielded Room, 12’ x 20’ x 8', Metal Chamber

Test Equipment

Model No. Prop. No. Description Manufacturer Serial No. Cal Date

TUV 719 Amplifier TUV - Verified
E4440A 7500 Spectrum Analyzer Agilent - 08/04
BW-N20W5 -- 20 dB Attenuator Moh - NCR
Remarks:

Page 21 of 55
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SC305558; TRANGO; 900 MIlz; 12/16/03; SR2

REF 1.8 dBm

ATTEN 8 dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator
MKR 8@6 .28 MH=z
~-11.28 dBm

gz

103 dB/

POS PK

OFFSET

il

20.5
daB

DL
—-31.08

dBm

—

: W

e
=

CORR'D

START 8S6.0 MHz
RES BW 100 kHz (1)

STOP 916.4 MHz

VBW 188 kHz SWP 2.8 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 958.88 MHz
—68.48 dBm

hg REF 1.8 dBm ATTEN 2 dB

1@ dB/

OFFSET
28 .5
dB

DL,
-34.0
dBm

CORR'D

1

START 89416.8 MH=z
RES BW 180 kHz (i) VBW 1093 kHz

STOP 1.000 @ GHz
SWP 63.0 msec

£0-8G5S0£DS "ON Hoday
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REF

$C305558: TRANGO; 900 MHz; 12/16/03; CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intenti

4.8 dBm

ATTEN @ dB

onal radiator

MKR 1.814 GHz
-57 .20 dBm

p
1@ dB/

OFFSET
20.85
dB

DL
-31.0

dBm

CORR'D

tle

START 1.

a3 GHz
RES BW 188 kHz (i)

VBW 1083 kHz

STOP 2.98 GHz
SWP 7580 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 2.717 GHz
REF 1.8 dBm ATTEN © dB —49.90 dBm

e
i@ dB/

OFFSET
20.5
dB

DL
-31.0
dBm

CORR'D

START 2.008 GHz STOP 3.808 GHz
RES BW 182 kHz (i) VBW 180 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO: 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 3.625 GHz
~53.18 dBm

@D REF 1.8 dBm ATTEN @ dB

1@ dB/

OFFSET
20.5
aB

DL
-31.0
dBm

CORR’'D '

ait

START 3.80 GHz
RES BW 188 kHz (1) VBW 180 kHz

STOFP 4.00 GHz
SWP 7538 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz: 12/16/03: SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 4.532 GHz
REF 1.8 dBm ATTEN B dB —60.128 dBm

gz

10 dB/

OFFSET
28.5
das

DL
—-341.08
dBm

CORR'D

1

START 4.08080 GHz
RES BW 18068 kHz (i) VBW 188 kHz

STOP 5.88 GH=z
SWP 750 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHZ; 12/ 16/(53; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR S5.885 GHz

@U REF 1.8 dBm ATTEN B dB —-61.5@ dBm
19 dB/
OFFSET

28.5

as MARKER

DL_ 5. 8&.15 CI IZ

-34.0 —-61150 dgBm

dBm
CORR'D

START 5.88 GHz
RES BW 128 kHz (1) VBW 180 kH=z

STOP 6.88 GHz
SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2

REF 4.8 dBm

ATTEN @ dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 6.684 GHz
-~-81.50 dBm

ﬁP

10 dB/

OFFSET

28.5
daB

DL.
~-31.9

dB8m

CORR'D

sh

START 6.80 GHz
RES BW 188 kHz (1)

STOP 7.08 GHz

VBW 10808 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 7.823 GHz
~-61 .08 dBm

hﬂ REF 4.8 dBm ATTEN O dB

12 dB/

OFFSET
20.5
dB

DL
-31.0
dBm

CORR’'D

START 7.880 GHz
RES BW 4100 kHz (1) VBW 100 kHz

STOP B.00 GHz
SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 8.758 GHz
—-61.80 dBm

/70 REF 4.8 dBm ATTEN O dB

1@ dB/

OFFSET
28 .5
dB

DL
-31.08
dBm

b A SRk A kbbb

CORR'D

START 8.88 GHz
AES BW 180 kHz (1) VBW 1209 kHz

STOP 9.8@0 GHz
SWP 750 msec

£0-8G5S0£DS "ON Hoday
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- OFFSET

SC305558; TRANGO; 900 MHz; 12/16/03; SR2

ha REF

1.8 dBm

ATTEN 2 dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 9.381 GHz
—81.88 dBm

18 dB/

28.5
daB

DL
-34.08

daBm

CORR'D

o

START 8.

2a GHz
RES BW 188 kHz (i)

VBW 4RB8 kH=z

STOFP 180.388 GHz
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 915.16 MH=z

SC305558; TRANGO; 900 MHz; 12/16/03; SR2

h” REF 1.6 dBm ATTEN @ dB —-10.22 dBm
18 dB/

OFFSET

28.3

dB

-32.2

\
dBm \
| \ _

f
DL
/

CORR'D

Lt

START 985.8 MH=z
RES BW 189 kHz (i) VBW 100 kHz

STOP 825.8 MH=z
SWP 20.9 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

@g REF 1.8 dBm ATTEN @ dB

MKR 933.418 MHz
—66.084 dBm

£0-8G5S0£DS "ON Hoday

1@ dB/

OFFSET

20.3
dB

DL

-32.2

dBm

CORR'D i ti

L.

START 925.8 MHz
RES BW 1008 kHz (i) VBW 188 kHz

STOP 1.000 @ GH=z
SWP 56.3 msec
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2  CFR 15.247(c) Spurions Conducted Emissions > 20 dB below intentional radiator

MKR 4.832 GHz

hﬂ REF 1.6 dBm ATTEN B dB ~-85.20 dBm

16 dB/

OFFSET
280 .3
dB

BL.
-32.2
dBm

CORR'D

START 1.868 GHz
RES BW 4108 kHz (i) VBW 1080 kHz

STOFP 2.68 GHz
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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$C305558; TRANGO; 900 MHz; 12/16/03; SR2

hn REF 4.6 dBm ATTEN 2 dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 2.746 GHz
—49 .20 dbBm

1@ dB/

OFFSET
20.3
dB

DL.
-32.2

dBm

CORR’'D

START 2.88 GHz
RES BW 48@ kHz (1)

STOP 3.088 GHz

VBW 1@8 KHZz SWP 750 msec

£0-8G5S0£DS "ON Hoday
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/LP REF

1@ dB/

OFFSET
28 .3
dB

DL

-32.2
dBm

CORR'D

§C305558; TRANGO; 900 MHz; 12/16/03; SR2

1.6 dBm

ATTEN @ dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 3.6681 GHz
-5 .80 dBm

2

START 3.088 GHz

RES BW 4180 kHz (i)

STOP 4.088 GH=z

VBW 188 kHz SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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@U REF 1.6 dBm

18 dB/

OFFSET
28 .3
dB

DL

-32.2
dBm

CORR’D

§C305558; TRANGO; 900 MHz; 12/16/03; SR2  CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

ATTEN @ dB

MKR 4.574 GHz
—62.10 dBm

START 4.88 GHz

RES BW 180 kHz (i)

STOP 5.80 GHz
VBW 1088 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday
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$C305558; TRANGO; 900 MHz; 12/16/03; SR2

CFR 15.247(¢) Spurious Conducted Emissions > 20 dB below intentional radiator

£0-8G5S0£DS "ON Hoday

MKR S5.980 GHz

hp PEF_1.6 aBm ATTEN @ dB -62.88 dBm
10 dB/
OFFSET
22.3
dB MARKER
-32.2 | -62| 80 dBm
dBm
CORR'D

START 5.88 GHz

RES BW 4100 kHz (i)

STOP 6.0@8 GHz

VBW 1088 kH=z SWP 750 msec

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2

1.6 dBm

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

ATTEN B dB

MKR 6.617 GHz
—-61.480 dBm

/.P REF

10 dB/

OFFSET
20.3
dB

DL.
-32.2

dBm

CORR'D

START 6.

a8 GHz
RES BW 1808 kHz (i)

VBW

108 kKHz

STOP 7 .80 GH=z
SWP 752 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558: TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 7 .2486 GHz

REF 1.6 dBm ATTEN @ dB —641.78 dBm

g

18 dB/

OFFSET
28.3
dB

DL
-32.2
dBm

CORR'D

START 7.90080 GHz
RES BW 4108 kHz (1) VBW 180 kHz

STOFP 8.080 GH=z
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2

/'{1:7 REF 1.6 dBm

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 8.3686 GHz

ATTEN dB ~-61 .60 dBm

1@ dB/

OFFSET

20.3
dB

DL
-32.2

dBm

T

CORR’'D

it

START 8.88 GHz
RES BW 180

STOP 9.88 GHz

kKHz (1) VBW 108 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY




"ONI 'VOId3NY ANL

79€0 9¥S5 898 Xvd 00¥T 8.9 858 duoUd ZT6¢-TCTZ6 VO ‘0bsig ues peoy wiy essiN 0700T

0'T ON'ASY

GG Jo £t abed

hu REF 1.6 dBm

1@ dB/

OFFSET
28.3
dB

oL

~-32.2
dBm

CORR’'D

SC305558; TRANGO; 900 MHz; 12/16/03; SR2

ATTEN @ dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 89.526 GHz
—~82.30 dBm

START 9.80 GHz

RES BW 108 kHz (i)

VBW 108 kHz

STOP 10.00 GHz
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO: 900 MHz; 12/16/03; SR2

1.8 dBm ATTEN O dB

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR S24.88 MHz
—-14 .08 dBm

/7:’ REF

1@ dB/

POS PK

OFFSET

20.5
dB

DL

-34.0

dBm

CORR'D

START 8914.8 MH=z

RES BW 188 kHz (1)

STOP 834.0 MHz

VBW 100 kHz SWP 20.8 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 887 .89 MHz

@U REF 4.8 dBm ATTEN @ dB —866.40 dBm

18 dB/

POsS PK

OFFSET
29.5
dB

DL
~34.08
dBm

CORR'D

b

START 934.8 MHz
RES BW 180 kHz (i) VBW 180 kHz

STOP 1.000 @ GH=z
SWP 49.5 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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$C305558; TRANGO; 900 MHz; 12/16/03; SR2

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

2 dB

MKR 1.8508 GHz
-52.88 dBm

ﬁp REF 1.8 dBm ATTEN

12 dB/
POS PK
OFFSET
286.5
dB

DL

—34.0
dBm

CORR'D

START 1.88 GHz

RES BW 180 kHz (i)

VBW 180 kHz

STOP 2.88 GHz
SWP 7580 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

hu REF 1.8 dBm ATTEN @ dB

MKR 2.773 GH=z
—-50 .48 dBm

10 dB/

POS PK

OFFSET

20.5
dB

pL

—-34.0

dBm

CORR'D ] {h

START 2.86 GHz

RES BW 108 kHz (i) VBW 108 kH=z

STOP 3.80 GHz
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2

REF 1.8 dBm ATTEN

CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radie

MKR 3.6897 GHz
2 dB —-52.00 dBm

P

1@ dB/

POS PK

OFFSET

20.5
dB

DL

~34.0

dBm

CORR’D

START 3.08 GHz
RES BW 4180 kHz (1)

STOP 4.88 GHz

VBW 1080 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 4.621 GHz
REF 1.8 dBm ATTEN B dB ~54 .88 dBm

e ;
19 dB/ j

FPOS PK

OFFSET
20.5
aB

DL
-34.9
dBm

nr

CORR'D

START 4.8 GHz
RES BW 188 kHz (1) VBW 108 kHZz

STOP 5.0880 GHz
SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

REF 1.8 dBm ATTEN © dB

P

MKR 5.853 GHz
—B82 .50 dBm

10 dB/

POS PK

OFFSET

20.5
dB

DL

—34.0

dBm

CORR’'D

START 5.84 GHz
RES BW 1800 kHz (i) VBW 100 kHz

STORP 6.00 GHz
SWP 750 msec

£0-8G5S0£DS "ON Hoday
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SC305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 6.718 GHz

REF 1.8 dBm ATTEN 2 dB —-6d.40 dBm

P

19 dB/

POS PK

OFFSET
20 .5
dB

DL
—-34.0
dBm

CORR’'D

START B.98 GH=z STOP 7 .08 GHz
RES BW 198 kHz (1) VBW 108 kHz SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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$C305558; TRANGO; 900 MHz; 12/16/03; SR2 CFR 15.247(c) Spurious Conducted Emissions > 20 dB below intentional radiator

REF 1.8 dBm ATTEN @ dB

MKR 7.@228 GHz
—B81.7@2 dBm

=

12 dB/

POSs PK

OFFSET
20 .5
daB

DL

—34.08

dBm

CORR'D

START 7 .88 GHz
RES BW 199 kHz (1) VBW 10@ kHz

STOP B.80 GH=z
SWP 750 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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$C305558; TRANGO; 900 MHz; 12/16/03; SR2

REF

1.8 dBm

ATTEN T dB

CFR 15.247(¢) Spurious Conducted Emissions > 20 dB below intentional radiator

MKR 8.8988 GHz
—-841.48 dBm

=

18 dB/

POsS PK

OFFSET

20 .5
dabB

DL

—-34.0

dBm

CORR'D

START 8.

20 GHz
RES BW 18008 kHz (i)

VBW 148 KHz

STOP B8.08 GH=z
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY
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$C305558; TRANGO; 900 MEz; 12/16/03; SR2

REF 1.8 dBm

CER 15.247(c) Spurious Conducted Emissions > 20 dB belo

ATTEN @ dB

w intentional radiator

MKR 8.482 GHz
—641.68 dBm

=

1@ dB/

POs PK

OFFSET
20.5
dB

DL

—34.8

dBm

PYRFITRY NEWY WY

CORR’D

START 9.08 GHz
RES BW 1@@ kHz (1)

VBW 188 kHZz

STOP 1Q0.890 GH=z
SWP 758 msec

£0-8G5S0£DS "ON Hoday

TANHINY




TUV

AMERICA

Report No. SC305558-03

8.0 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part 15, Paragraph(s) 15.207(a); 15.209(a); 15.247(a)(2); 15.247(b)(1);
15.247(b)(3); 15.247(c).

W - Performed
The Equipment Under Test
B - Fulfills the requirements of CFR 47, Part 15, Paragraph(s) 15.207(a); 15.209(a); 15.247(a)(2); 15.247(b)(1);

15.247(b)(3); 15.247(c).

Testing Start Date: 16 December 2003

Testing End Date: 18 December 2003

- TUOV AMERICA, INC. -

Responsible Engineer:

EMC Engineer EMC Engineer

Page 55 of 55
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